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Central Institute of Petrochemicals
Engineering & Technology (CIPET)
(Fornefly Cental lnstitute of Plastics Engineering & fechnology)

Head Office, PDI Cell.

Department of Chemicals & Petrochemicals

Nlinisiry of Chemicals & Fertilizers, Govt. of lndia

TV.K. lndustrlal Estate. Guindy, Chennai - 600 032.

Phone . +9144-2225 4781 I 22254 779 I 6462 9018

E-mail : pdicipet@gmail.com

Type A lnspectioi Body
rs0 rEc 17020.2012

Name of the lns Off icial: A.Velladurai
Code No.: 897

W.O. Centre; Kochr
Camp at: l\y'/s Electrosteel Limited unner Srikalahasthi, Chittoor - StlAql . A p

INSPECTION REPORT
t8444222305A1276

Name of the lndenter / Consignee with address

-::-::'l':- .: .r l: = :-: r, : . _ . .

The Superintendlng engineer, t<erata Water nu6orrty 1f Wel CuUlc
Health Circle, High Road Thr ssur Kerata .-./

aarc: 28 Ag 2022

K\,,'/fuPH 11277112020-21 daled 16 04 ZOV

7
Cnrnoor - 5'l 7641. Andira Prades

Rachagunnerr Vittage SrikalahasGi
srie

I

I ot1 28 09 2022
ng FHTCS to Rural
existing Water Supply

DETAILS OF THE STORESI

B. I lvlanufacturer / Supplter tnspectron Catt tetteiM
I & Uate

Unrnoor 51/tX1 Andhra Pradesh

ECL-KL-301,09/22 d ated 21 09 2022

9. PDI CellAssignment No & Date ctPET tNO t2022233771 daled 23 09 2022

lnllrated on 28 09 2022 Compteled
10 Date of tnsoection

Name of the Work
JJM - Nattika crama Panchayath - providi
Households, Retrofltting and Augmentation of
schemes.
@

DN 350mm Class Kg 942 Mtrs

DN 450mm Class Kg

940 5 lvtrs

Remarks:All accepted items are stampedtus,-

940 5 l\41rs

clPETi cHN/ 897/22-23 i 009M

(171Nos X 5 5 N4trs) NIL 1 5 lt4trs

121 l\,4rrs
121 l\/trs (22 Nos X 5.5 lvllrs) NtL 2 t\,4t.s

-i-

'l' Certified that the items as detajled aboveiavebeen inspected and accepted The accepted ttems may be dtspatched to theconsignee. The lnspection Document Nos lBoo42223o5oi276 / 1 & 2 daied 28.09.2022 is enclosed.
2' Any Dispute/discrepancies/claims may be brought to the notice of the unders gned within 30 days from the date of issue ofthis report

lV'( ---"'
AUTHORIZED SIG\ATORY

( A.Veladurai -897)

CC: 1. The Executive Engineer, KWA, pH Divjsion, rinjalakuda, Kerata
2. Sri. T lvluhammad Ali, Thadathil House. Kanayam post,shornur Kerata
3. l\4/s Electrosteel Castings Llmited, Rachagufnen Village. Srkalahasth. Cnrttoor- 517641 Andhra pradesh
4. CIPET: IPT - Kochi

Quantitv offered
for lnspection QuantltY Accepted Quantjty Quantity

Rejected Balance

st.
No.

Description of the
items

Quantity as
per order

inspected
earlier

push on Jotnltng as per

Nir ]

I__.__L_
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Central Institute of Petrochemicals
Engineering & TechnologY (CIPET)
(Fomerly Cennal lnstitute of Plastics Engineering & fechnology)

Head Office, PDI Cell'

Department of Chemicals & Petrochemicals

Ministry of Chemicals & Fertilizers, Govt of india

TV.K. lndustrial Estate, Guindy, Chennai - 600 032

?hooe : +91-44-2225 4781 I 22254 779 I 6462 9418

E-mail : PdiciPet@gmail com

Type 'A lnspection BodY

lso/lEc'17020.2012

f.lame ot tfte tnspecting Officialr A Velladurai

Code No.: 89, Camp at: lv1/s Electrosteel Lmted

lnspection Document No: 1800/22230501276 I 1

W.O. Centre: Kochi

u!!91 slilqlq!rytllcllttqol 51764 1 tl
lnspection Document No: 1Ejl(yi22230501276 I 1 Daled:28 09.2022

lssuedto: M/s Elec{rosteet Castngs Lr;te; Cachagunnen Village, Srikalahasthr' Chrttoor- 51764'1 Andhra Pradesh

fi""r[art"ii Srppfier lnspection-Call Letter No &Date: ECL-KL 301-09122 d|21 o9.2o22

Test Report as per lS 8329:2000 (Latest Amendment)

PART - A: PARTICULARS OF STORES :

a) Description of the rtems 
.:D*til" 

lron Pipes (Socket & Spigot ends w th Supply of rubber gasket push on iornting)

oi Graoetuarietynype/Size/Class etc DN 350 mm / Class Kg

(171 Nos X55mtrs)
:.,.. . .- :.,.

Unit
Specified

ieg!]Jery!tl
Observed Results

SI, NO

13 DIMENSIONS:

um / N4axrmum
5400,5600 5529 / 5503

13.1 & 15.5
61 70

151 3
14

Table 8 & 15 3 2
r56

151 1 rabb 7

External Protection

-"at 'r - Zinc Coatinq Average Mass (Minirnum) 134
86

6 2&Annex.C-2 3
vr'iih a pen knife.

@nd hard enough not toJlow when

to a temp- oi 65"C but not so brittle at temp of 0'C as to chip off when Satisfactory
1.7

lnternal Linings :

Table '15 &B-5
B-5

Table 16 &B-7

Review Oocuments

mm 3

@z3Dtt7o72o22bv
M/. W"h"guru Rubber lManufacturrng ColP-)--Ltd - [9lk{t', ,

(ii) r".in"iort no 220717t1t Ot tt Ot 2o22bv Mts ?rubhal

40
Cement Moriar

Chamfer L of CML mrr

lvlrnimum Bore of CML
Mechanical Tests i

Minimum Tensile
at Break

Certificate / Reports No. & Date

D-ecuraton on W-o*s-Cerriniate 
-or 

or cpes' for Hydrostatic Test

l\,4/s Electrosteel Ltd Srikalahasthr

Z.nc Coatrng Repon' of \,4/s Eleclrostee Cast'ngs Ltd Srrkalanaslhi

50

a9
10 _

30 (NIax.2

\lla - -
%22 l\.4 in imu m

478 44
12 17 _

191

Review / Remarks

Revrewed and
F q!!qjla! ifaqtq ry

Reviewed and
Found SatrsfaclorY

Reviewed and
Found SatlsfactorY

Elastomers Pvt. Ltd.- N4umbar

-eag--P:.-neuasxs:

1. This lnspection document shatl not be reproduced except in full without the written approval of the PDI Cell at cIPET Head office' chennai

z. rn"." *itn"", ,"sults relate excluiively lo the work ordered or the object (s) or the lot inspected

s Lab enuiron."ntal Condition during the witness oftests: Temp' ("C) 24 t 2

AUrJo\EE\ -D srGiAroRY

Brinell Hardness Test

Certificate / RePort lssued bYclause Noi
QAP Sl. No.

Hydrostatic Pressure,
4 0 N/lPa for 10 seconds

4. Calibration status of equipment / lnstruments are verified

(A.Velladurai -897)
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Central Institute of Petrochemicals
;;;i;;";ils & rechnoroeY (crPEr)

i"irJri*r, ,i"oute ot Plastics Engineeting & f echnologv)

Head office' PDI cell'

Department of Chemicals & Petrochemicals

Ministf of Chemicals & Fertilizers' Govt' of lndia

t.V.f. tnOustriat Estate' Guindy' Chennai - 600 032'

enone: *gl-q+'Z2ZB 4781 122254779 / 6462 9018

E-mail : PdiciPei@gmail com

1B004

iT lnsPection BodY
'isolec tzozo-zotz

{ !-d : PdiciPet@gmail'com

t'tame of tfie tnspecting Official:A Velladurar

;3H,il:,!9'i*"""',"";;;;;i,-M;JEGctrosreqr castins! L,,tgq, la"!as_,mer snkaLahasrhr chittoor - 517641 A P

- r-NsEEera$q9!-u-uExr
lnspection Document No: 180042223050'1276 I 2 Daledt 28 09.2022

i::ffii;l'ffitft;i".ill bfii"-g-" ;;liJ ia"t asunneri viltase, srikalahasthi, chittoor - 517641 . Andhra Pradesh

ri"rrtr"irr"r. / Srppiier lnspectiontall Letter No & Dater ECL-KL'301-ogl22 dared 21 09 2422

Test Report as per lS 8329:2000 (Latest Amendrnent)

PART . A: PARTICULARS OF STORES :

a) Description of the items 
:, 

D*tit" tron P pes (Socket & spigot ends wrth supply of rubber gasket push on loinling)

b) Grade^,/ariety/Type/Size/Class etc DN 450 n'n' C ass Kg

Cla use No.

13.1 & 15.5

3 & 15 4 Table 2

1 5.6

Tests Witnessed

Efecrive tengtn (L) (Socket Ended Pipe)
imum / lMaximum

Unit

DIMENS I

Specified Observed Results

5504 r 5518

Exiernal Diameter m / l\4aximum 476 40 I 4U OA

79
t1t -tti1P69Mrn Wall Thlckness (e

. + - !! Y ::!: -::-11 ]
Wilhrn the DE Limrt Satisfactory

175
s125XL

NiA
To!erance on

15 Deviatron from ht LLne

15.1.1 Table 7

abie B & 15.3.2 mn_

r6 -__:, - i - l',4ass
134
B5

130
5o

nough not to flow when

eiposeO to a temp- of 65oC but not so brittle at temp of 0'C as to chip off when SatisfactorY
17 6 2&Annex C-2

- 163
Table 15 &B5

18 B,5
Tabie 16 &B-7

2 10 Mecnanlcal lests :

N,4Pa 42a -T $.89-
.^ 1a6arum Tensile2.1

1 0.1 .1
Minln

2.2 Minimum Elongatron at BreaK

Brinell Hardness Test
]L
HB2.3 10.2

ct
No.

Clause Noi
OAP Sl. No.

Test Parameters /
Documents

Certificate i Reports No. & Date Certificate i Report lssued bY Review / Remarks

Reviewed and

, Foqlq S91,!l q!9ry

Reviewed and
Found Satisfgctory

I Reviewed and
l-ound Satlsraclory

1 11 .1
Hydrostatic Pressure,
4.0 N,4Pa for 10 seconds

Declaration on 'Works Certlilcate tor u l-Lpes Tor iyorosratrL rEst

by M/s Electrosteel Castings Ltd- Slkalahasthr

Zinc Coating Report" of lM/s Electrostee Castrngs Ltd Srikalahasthr

,,, Test neoon llo: wnwFel sF a.|Z-tz ot tt ot I-ozz 6v '
t\,4i s waheguru RuDber ManLlaclu',r9 co {P l ]o l.glkalla.
(ii) Test R;port No: 220717 I1.7 Dl.17 07 2022 by M/s Prabhat

Elastomers Pvt. Ltd.- l\,4umbai

2 162 Zinc mass deoosition

J g Rubber Sealing Ring

PART - D: REMARKS :

1. This lnspection document shall not be reproduced except ln fullwilhout the written approval of the PDI cell at cIPET Head Office chennar

2. Tnese wltness results relate exclusively io the work ordered or theoblect (s) or the ot rnspected

s iib -nuitonrn"ntal 
Condition during the wrtness of lests Temp \'c) 24 r2

4. calibration status of equipment / Instruments are verjfied 
orTr* !;"-aGGiOi.,

(A.Velladurai -897)

W.O. Centre: Kochr
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